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Breakdown for Bow Assembly




Breakdown for Bow Assembly
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Breakdown for blade guid e Assembly
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Breakdown for Base Assembly
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Parts Li st for the MBS-56CS Bandsaw

Index Part

No. No. Description Size
Lo TS-0051031 ..o Hex Cap Bolt.........cocooevenieicieeccee 5/16"x3/4" ..
2 TS-0561011 ....ooviieiiieieieeeeee HEX NUL...oeiiiieeeee s /4 .............
S TS-0680021 .....ccocovevvvreeieeieeenne Flat Washer ..., /4 .............
8o TS-0680031 .....ccvevveveieeiieieeieennne Flat Washer ..., 5/16"...........
11 ... TS-0051051 ....oooviieieieieeiceeeee Hex Cap Bolt.........cccovvenieicicicecee, 5/16"x1" .....
12 ... TS-0561021 .....oovevveiiieieeieeeeee HEX NUL...oeiiiiee s 5/16"...........
16........ HVBS462-016........cccvvvenrierenenn, EIECtriC COrd.......cee et e eeee s
17 ... HVBS462-017 ......ccovvviiiniineene PivOtiNg RO ......ccuiiiiiiic e et
19....... HVBS462-019.......cccccvvveiiiieenn, STOCK STOP 1ttt e
20........ TS-0270021 .....ooveveiiieeiceeeeeee Socket Set SCrew........cvvvvereeienenenecene 5/16"x5/16"
21 ... HVBS462-021.......ccocovveiieiiiene StOCK StOP RO ... e
24 ... TS-0561021 .....covevveiiiieieeieeeeee HEX NUL...oeiiiiee s 5/16"...........
25........ TS-0051031 ..o Hex Cap Bolt.........cccooeveneeicieicecee 5/16"x3/4" ..
26........ HVBS56M-026E ...........cccovernnenne. Plum KNOD ..o e
27 ........ HVBS462-027 .......covviininiinienne Wheel Handle..........ocooiiiiiiiiicces e
28 ........ HVBS462-028.........c.ccvvvevieiiienn Hand Wheel........cccooiiiiiiececeeies et
31........ HVBS56M-031.......ccccovveieiiiene. SCIBW ..ttt 5/16"x1" .....
35 TS-0680041 .....ccocovevveiiieeieeienee Flat Washer ..., 3/8"x1" .......
44 ........ HB56M-044........cocovviiiiiieieene Electric Cable ..ot e
50........ TS-0081031 ....oooveveieieieeeeeeee Hex Cap Bolt.........cccovviniriciciece 5/16"x3/4" ..
51........ TS-0680031 .....cvevveieieieeieeieenene Flat Washer ..., 5/16"...........
54 ... MBSS56CS-054E..........ccoevuvnnenne. PIVOL BIracCKet .........cocoviiiiiiiieiiciesieserieie et
57 ... HVBS56M-057......ccccovevieiiiieen, Adjustable Bracket LH ...t v
57A..... HVBS56M-057A ......ccooveiiirinnens Adjustable Bracket Assembly LH............. ccooeieiennnn
58........ HVBS462-058.......ccccovveiniinienne KNOD ..o 14" ...
60 ........ HVBS462-060.........ccevvereriennenne C-ClIP et S10...ccee.e.
61 ........ BB-6000ZZ..........coooveeeriininnenne Ball Bearing .......cccceveeveieiininineeccees 6000ZZ ......
62 ........ HVBS462-062.......c.cccvvveieineinienne GUIdE PIVOL ... e
62A...... HVBS462-062A .......cocovvevrirenenns Center Shaft Assembly (Includes: #60-62) .................
62-1..... HVBS462-062-1 ......ccooeevvvrnennenns Centrifugal Guide PIVOL...........ccooeieriiiieis i,
62-1A...HVBS462-062-1A.......ccccvvvvenenns Eccentric Shaft Assembly (Includes: #60,61,62-1).....
63 ........ HVBS462-063.........ccvvvvenrierenenn Bearing Shaft Pin ... e
64-1.....HVBS462-064-1 .......cccevcvrirenne Blade Seat Left........coviiiiiiniiieiiieiiies e
64-2.....HVBS462-064-2 .......cccevvvrirennne Blade Seat Right.........c.coiiiiininiiiiiiiies e
65 ........ HVBS56M-065.........ccccoveeiiieenen, Adjustable Bracket RH .........cccccooeiiiiniins v
65A...... HVBS56M-065A ........c.cooovrvenenne Adjustable Bracket Assembly RH............ ccccceieiennnn
66 ........ HVBS56M-066...........cccoevveeenene. LOCK KNOD....ooiiiiiieceee e et
68 ........ TS-0813021 ......ooeveiveieeieenieenns Flat Head Machine Screw............ccccoeue.ee. 1/4"X3/8"....
69 ........ HVBS462-069........cccovvveneereenn. Deflector Plate.........ccoooveiereiie et ceeeviie e
70........ TS-0561031 ....cooveviiiieieeiceeeee HEX NUL...oooiiiiiieeeeee s 38"
71 ... HVBS462-071.....ccceeeeiiiieenee Blade Wheel DriVe .........ccooieiiiiinieieiieit e
72 ... HVBS462-072.......cooieiie Bearing COVET .......coeeiiieiire e ceveeieeieeneennens
73 ... HVBS462-073.......cceoviiiiiineene KBY et 5x5x25 .......
74 ... HVBS56M-060..........ccccveveriinnene C-ClIP e S15....e
75 . HVBS462-075.......ccccovineninienne. Hex Cap Bolt (w/Washer).........ccccccevenuenee. 1/47x1/2" ...
77 . HVBS462-077 ....c.oeveiieniiniene Idle Blade Wheel..........coooiiiiiiiiiiieies e
78 ... TS-0680031 .....coevveveieieeieeiennne Flat Washer ..., 5/16"...........
79 ........ HVBS462-079......ccoecvieeirieienn, Blade Tension Knob ..........c.ccocvvninenennn 38"
80........ HVBS462-080........ccccevvereniineenne SPFING ettt e
81....... HVBS56M-08L1........cccceveeeiinenn. SAW BOW..eiiiiiiie e et
83....... TS-0070031 ..o CaP SCrEW....ccueceeeiieieiee e 1/2"x1-1/2".
84 ... HVBS56M-084..........ccooeeiie Motor Mount Plate..........ccoieiiiiieiiiient e
84-1....HVBS56M-084-1 ........c.ccvvvennenns Tension BraCket ........cooveiieiriieiieseneeis e



Index Part

No. No. Description Size Qty.
85........ HVBS463-085E ........cccevveviiennn. MOTOT ... 1/2HP/1ph/230V ..........
............. HVBS56M-0850LE .....................0verload Protection..........c.ccoeevevenvnecn dA
............. HVBS56M-085CE .......................Capacitor Cover (N0t SNOWN) .......ccccooeie i
............. HVBS56M-085CAE.....................Capacitor (not shown) ................c..c..........200MFD,125VAC.........
............. HVBS56M-085FE...........cccccoceeee. FAN (NOE SNOWN) <. et
............. HVBS56M-085FCE ....................Fan Cover (N0t SNOWN) ........cccooiiiiiiiiiies e
86....... HVBS462-086..........ccevvereeriinnenne MOLOT PUIIBY ... et e
87 ... BB-6202ZZ........cccoeeeeeiiiee Ball Bearing .......cccceeeeveieneniniieeccee 6202ZZ .....ccvvveen
88 ........ HVBS462-088.........ccovvveirierennn, Bearing BUuShiNg.........ccooieiiiiiii e e
89....... OS-15375..cciiiieeeeeee e Ol SEAI ... e
0 ........ HVBS462-090........cccovmvenrienenenn. Transmission Wheel Shaft ...t v,
91....... HVBS462-001........cccceii WOIM GRAT ... it e
92........ HVBS462-002.........cccvii Gear BOX GASKEL .........coiiiiiiieeieeicieiees ettt
93...... HVBS462-093.........cccoiii Gear BOX COVEN ... e
9 ... HVBS462-094.......ccocovvveeirieneen, Worm Gear (W/Shaft)........coeoiiiriiiiiiins e
9%5........ HVBS462-095.......cccccvvviieniinienne SPING PN o et
9% ........ HVBS462-096........cccvvvenrierenenn, Bearing BUuShiNg.........ccooioiiiiiiiiecie e
97 ........ TS-0050011 ....ooviveieieieeeeeeee Hex Cap Bolt.........cccoevenieicieieceee LA'XLI2" o
97-1.....HBS56S-97-1....ccccveveiirirennns WaShET ..o LA i
99 ........ HVBS462-099.......cccccvvininiineenn SPACET .ttt e bbbt sr e e
100...... HVBS462-100........ccccevererierienne Flat Cross Head Screw..........cccceeveeeennenne. 5/32"X3/8" ..o
101...... HVBS462-101......ccoecvvieeiriereen, WOIrm Gear PUIIBY..........cccooiiiiiiieiciiiins et
102 ......TS-0720081 ......ccecoevrrerireeeenne LOCK WaSher ........cooeviviiieicicesccee B5I16”...cciiiiiieei
103...... HVBS462-103......cccccvvieenriereen, Blade Tension Sliding Plate ..........cccoceies oiiiniieceseeee e
104 ......TS-0270051 .....ccceoerrrininieeennne Socket Set SCrew........cvvevereeieneneneee 5/16"X1/2" ..o
105...... HVBS462-105.......cccccvvinereinnene SPING PN o e
106...... HVBS462-106........cccovvvenrierenenn, Sliding Plate Draw BIOCK .........cccceiiiriiiies e
107 ...... HVBS462-107 ....c.ccveeeveienienienne Blade Wheel Shaft ... e
108...... HVBS462-108.......ccccvvvereiinnene. Shaft BIOCK ... ettt
109...... HVBS462-109......ccccccvieenrieienn, Blade Tension SlidiNg GUIdE..........cccceies woerinieieee e
110...... HVBS462-110......ccccccvieenreenenenn, Motor Pulley Cover ASSEMDBIY........ccovies o
112 . VB-A22. e V-Belt .o A22. e
113 ... 414301 e Blate. .. e
114 ... TS-0680041 .......cccovvvrrrinieeenne Flat Washer ..., 3/B7
117 ...... TS-0090061 ........ccoevrrrrenierennne HEX SCreW ..o 3/8"X1-1/4" ..
120...... HVBS462-120.......cccccvieiiiniineene BUSKHING ..o et
123 ......TS-0050031 .....ccceovrrrreriineeeennne CaP SCrEW ..o LIAX3IA" o,
124 ...... HVBS463-124.......c.ocovviieiinene Maching SCrew.........cocovevereeeeieeneneneeees 3/16"X3/4" .o
125......TS-0051031 .....coevirrerieriieieeenne Hex Cap Bolt.........cccoevenieieicnicceee 5/16"X3/4" ...
126 ...... HVBS462-126........cccvveeveiiiene BUSKHING ..o et
132 ....... HVBS462-132......ccoeviieiiniineenne Blade Guard-RigNt...........cooiriiiiiiiiiiie e
132-1...HVBS462-132A .....cceoereeeen Blade Guard-Left........cooiiiiiiiiniiiiiie e
159-1...HBS56S-159-1.......cccccvvvereriennn UL ¢ttt ekttt b e et et e e e bbb
141 ... TS-0561021 ......cceccevrririnieeenne HeX. NUL.....oiiiieece BI16"....ciiiiieeie
142 ...... HBS56S-142.......cccovvvviiieiiienne SWItCh CUL OFff THIP.cveiiiieieieeereereeeees e
143 ...... TS-0050011 .....cccerererriririeeennne HeX Cap SCrew .......ccceveeeeeenienenesenieens L/4"XLI2"L e
144 ...... TS-0813021 ......ooevivreiieieerreenne Flat Head Machine Screw............ccccccue.ee. L/A"X3/8" ..
145 ... TS-0813021 ......ooevivviiieieerreens Flat Head Machine Screw...........cccccoeuenee. L/A"X3/8" ..o
254 ...... HBS56S-254........ccvveeieeiiiene SUPPOIT RO ..o et
255 ...... TS-0267032 .....ooovvrererierieniieieennns Socket Set SCrew........cvvvvereeieneneneee 1/4"X5/16" ......oeveene
256...... TS-0680011 ......ccevererrerrenieeieenns Flat Washer ..., 316"
257 ...... HBS56S-257 .....ccovvvieeieieiiienn Hex Cap Bolt........ccccooevevieiciccciee, 3/16"X3/8" ...
258...... HBS56S-258.......ccccviieiieiiien, Cylinder ASSEMDIY ....ccoiiiiiiiiiiees e
259...... HBS56S-259.......ccoiiiieiieiieen, Cylinder Upper SUPPOIt.......ccooiiiiirieiees ettt
262 ...... TS-0050051 ......cccevererrerrerieniennns Hex Cap Bolt.........cccoevenieiccicciee, L/A"X1" e



Index Part

No. No. Description Size Qty.
263...... TS-0720071 ...ccvveiiiriiieieenreenns Spring Washer ... L/A" e, 2
300...... HBS56S-300........cccccmemeeieieniennes SEANA TOP oot bttt 1
301...... HBS56S-301.......cccvvieirieieneeee, WOrKING tabIE ...t e 1
303...... HBS56S-303........cceieriieieieniene WAL PIALE ...t et 1
304...... HBS56S-304.......cccoviieiienieeeen, SWIVEl BASE(UPPE) vttt eeriestesieeieeee e 1
307 ...... HBS56S-307 ..o ACME SCIEW ... e 1
308...... HBS56S-308........ccceveeieeieieniene BUSHING ...t et 2
309...... TS-0680011 ......ccceovrerrerreriirieenne Flat Washer ........c.ccoeiiiiinnieccen, 316" 2
310...... TS-0208081 ......ccerererrerrerierieenas Hex. Socket Head Screw ..........ccccccuennee. 5/16"X1-1/2"......cceennen. 2
311...... TS-0081031 .....corvrrverrerrerrenienieenas Hex Cap Bolt.........cccooevenieiciciiccee 5/16"X3/4" ..o 3
312...... TS-0680032 ......ccceoererrerrerierieenens Flat Washer ..., B5I16"....ciiiiieeei 5
313...... TS-0208071 ...coevververrerierienieeieenns Hex. Socket Head Screw ..........ccccccvennee. 5/16"x1-1/4".................. 2
314..... TS-0267041 ......oovrvreiiiinieeeenns SEESCIEW ...t L/A"X3/8" ..o 2
315...... HBS56S-315......cccciiieieeieeeee, POSIIONING RING ...veviieiieieeere e et e 1
316...... TS-0561011 ....ooovvriririenieniicieenne HEX NUL...oeiiiieeeee s L/27 e 1
318...... TS-0070071 ...ceervirirerierreniecieenns Hex Cap Bolt.........cocoevenieiciciceciee 1/2"%2 1/2"L v 1
319...... TS-0561031 .....ooovvreerrerierrenierieenas HEX NUL...oeiiieieeeeee s 3/8" e 1
320...... TS-0070071 ...cooeveirirerienrenieeieenns Hex Cap Bolt.........cccoeveniniccieciee 1/2"%2-1/2" oo 1
324 ...... HBS56S-324.......cccvvveieieieiene HANAIE ...t ettt 1
325...... HBS56S-325.......ccoiieeiieeeen, Carrage SCreW ........ccoeveveeeenenene e 3/B 1
328 ...... HBS56S-328........cccevveiieieiiiene SWILCH BASE.....eoiiiiiiiitieee s et 1
329...... HBS56S-329......cccoiiieiieieeee, Cross Round Head Screw............ccce.ee. 3/16"X3/8" ... 2
330...... HBS56S-330.....cccoemeneeieienienne SWILCK et e e 1
330-1...HBS56S-330-1......ccceeeereierienne ON/OFF SWILCH ...ttt ettt 1
330-2... HBS56S-330-2......ccceeeeieierieins SCIBW .ttt sttt beabesbe et e bt e e e et nre b srenee 4
330-3... HBS56S-330-3......ccceeeereierienins ElECINCAl BOX.....eiiieiiieite ittt ettt 1
330-4...HBS56S-330-4.......cccccvvrvirrrennens Cable CONNECION ..o e 2
330-5... HBS56S-330-5.......ccceeeeieiirieine SCOIBW ..ttt ettt besbesbesbe bt e e e e et nre b srenne 2
338...... HBS56S-338.......ccevieeiieieieniene SCAIE ..ttt e 1
350...... TS-0570011 .....oooviriiirieniiniicieenns HEX NUL...oeiiiiieeeee s LA e 4
351 ...... TS-0050031 .....coovvrverrerierrenieeiianens Hex Cap Bolt.........ccoevinieiciciccee, L/IA"X3IA" i 4
352 ....... HBS56S-352.......cceiieniieieieiees SCAIE ..ttt e e 1
353...... HBS56S-353.......oooiiieieeee, Cross Round Head Screw............ccceueee. 3/16"X/2" . 1
354 ...... TS-0050051 ......cocorererierriniinieennns Hex Cap Bolt.........cccoevenieicicecee, LAXL" e 2
355...... TS-0570011 ...c.oovviriiiienienieeieenae HeX. NUL.....oiieeee LA e 2
356 ...... HBS56S-356........cccevveeiieieiinienne Hex Cap Bolt.........cccoevinieiciccceee 5/16"X1" ..o 1
379...... HVBS462-379......ccoeiiiiininiene, Cross Round Head Screw............ccceuee. 1/47-20X3/8" .......cceruene 2
380...... HVBS56M-380........cccevveeirireenenn, Blade Back Safety COVEr .......cciiriiiiiies o 1
382...... HBS56S-382.......cccviiieiieiieee, MOVADIE VISE PIALE ......ovviiviriiriiceeieeieie e 1
383...... HBS56S-383.......ccevivieieieiene BraCKet......ccuieieei e e 1
384...... HBS56S-384.......ccoviieiieiieeen, Stand Complete ASSEMDIY........ccccevviriiiis i 1
384-1...HBS56S-384-1........ccoccveveirienne Side Plate(left).......coeiiiieeeieere s e 1
384-2...HBS56S-384-2........ccoccveeircnns Side Plate(RIGht) ......ceveiiriierereseeeeiees e 1
384-3... HBS56S-384-3........ccoecverererieins CRIP PAN . ettt 1
384-4...HBS56S-384-4........coecveiiricins FIONE DOO ...ttt ettt 1
384-5... HBS56S-384-5........ccoccveveericine Q3 0] TSRS 1
384-6...HBS56S-384-6.........oecveveericnnne WHhEEI BASE ....c.eiiiiiiiiiiiier ettt ettt 1
384-7...HBS56S-384-7......cocvveereiricins HANA RO ... et 1
384-8...HBS56S-384-8.........cccveiveerienne Rubber Head SCrew ........cccoviiiiiiiiiiies e 2
384-9... TS-0051081 ......ccervrrerrerrenienieennns Hex. Head SCrew........cocvcveeevenencncnienn, 5/16" —18x3/4"............ 12
384-10.HBS56S-384-10 .......ccccevvreeriennne Flat Washer ........c.ccooeiiiiineccee, 5/16"x23xt2mm. .......... 24
384-11. HBS56S384-11......cccecvereiricnene HEX.NUL. ..o 5/16"-18 ....coveveeenne 12
384-12. TS-0051071 ...ceevirerieiienienieeieeneas Hex.Head Screw.........cccoovveveeieicnnnen, 5/16"-18x1-1/2" ............ 4
384-13. TS-0680031 ......cceerverrerierienieeieanas Flat Washer ..., 5/16” x 23xt2mm........... 8
384-14.TS-0561021 ......oovvreerrerienieniecieenns HEX .NUL.....ooiieeee 5/16"-18 ...oooeeeeerienne 4



Index Part

No. No. Description Size Qty.
384-15.HBS56S5-384-15 ........ccceeevveenenns [ o
384-16.HBS56S-384-16 .........ccceccvveennenns (@010 0] 1o OSSPSR
385...... HBS56S-385.......cccoviieieeieen, Wheel Complete ASSEMDIY .......ccooiiiiiins e
385-1...HBS56S-385-1......ccc0cccvereriecnrenns LAY g 1T RN
385-2...HBS56S-385-2......ccc0cccvvrirreirenns Flat Washer ..., 5/8"X30Xt3.....c.eeieveeirennns
385-3...HBS56S-385-3......cccccctvrrrreirenns ] [ 3X25 o
385-4...HBS56S-385-4.......cccccvveerrecrens WHEEI ROG........oviieii ettt eetee st stae e see e
386...... TS-0060061 ......cceeevvveeireeieeerenne Hex Head SCrew.......ccoeeeeveeveecieecieenen, 3/8"-16x1-1/4" ..............
387...... TS-0680041 ......ccvvecvveeeeeieeeiene Flat Washer........ccccccoeiieciiiiiicecceeee, 3/8"X20Xt2.....coue e,
388...... HBS56S-388.......ccceeeveeieeeveeee, CAD SCIEW...uiviciicieeeieiesiesteste e steete e etaesee estestesteeseeeessessesaestesteneens
389...... HBS56S-389......cccccvvvevieeiieen, ProteCE PIAte.......oceiveiee it eeie e ctveeeeeree et e s eree e s earee e
390...... HBS56S-390......ccccceevieeiieereeee, LY D2X5 e
392...... TS-081C022......cuvveeeeeeeeiiieeeeeenne Cross Round Head Screw..........cccuuc........ 3/16” —24x3/8"..............
393...... HBS56S-393......cccoieieeeieeeree WIFE RINQ .eiiiiviiiiciieieee et sees etestestesreeseesa e aestesresrenee s
394 ... TS-081C032...cccciiveeeciiee e Cross Round Head Screw..........ccuoc........ 3/167-24x1/2"................
395...... HBS56S-395......ccccieiieeieeeveee HeX. NUL....oeiiceeeeeee e 3/167 e



